BucReye Bulletin

Ohio Water Environment Association | Volume 83:3 | Issue 3 2010

2010 Annual Conference
Recap and Photos

Featured Plant

Sugarcreek WRRF
page 43 i

Portage River atershed

page 32

4
Water Environment

Association

Preserving & Enhancing
Ohio’s Water Environment

- Plant Operatlons and Laboratory Analysis Workshop
September 1 & 2 in Columbus page 22 /,’ '

www.ohiowea.org ¥ 1



SHOVELS

v @

LIGHTING

oA

INFRARED CAMERAS SECURITY CAMERAS

NEW west Coast
Distribution Center

NEW & Improved Website—
easier to use than ever before!

Get the Best Treatment™ NEW Extended Hours
800-548-1234 « www.usabluebook.com 6aM t0 7PM (CST)

Buckeye Bulletin - Fall 2010



Inside this Issue
[...]
Prate was the first to introduce many of the flow control products in use today, including the
first rubber seated butterfly valve, still built with the same quality and reliability the industry

has come to expect.

Toll Free 877.436.7977
Call today for specs and a quote. Phone 630.844.4000

I1SO 9001:2000 Certified Fax 630.844.4124  Henry Pratt Company

38 Buckeye Bulletin - Fall 2010



oney’s Tight.

Alloway delivers quality data and exceptional service. Bottom Line.
Contact us today to find out more.

Alloway www.alloway.com e 800-436-1243

Your Resource for Defensible Data Water | Wastewater | Solid Waste | Priority Pollutants | Bioassay | Field Services | Sample Pick-Up | Training

www.ohiowea.org 39



The Pumping World’s
One Stop Shop!™

» HousED BOOSTER STATIONS
o PLANT WATER SYSTEMS
o SEAL WATER SYSTEMS
* RE-use WATER SYSTEMS

Let our sales
engineers design

a solution for you!
All systems backed
by our 24/7 service

For more information, contact:

THE OHIO PUMP COMPANY 5 -
330-222-2400

ROMEOVILLE, IL 60446-1343

h". (815) 886-9200 « FAX: (815) 886-6932
Indus Inc. www.metropolitanind.com

Jones & Henry Engineers, Ltd.
Consulting Engineers Since 1926
www.jheng.com

Water Storm Water

Wastewater Specialty Services

2000 West Central Ave.
Toledo, Ohio 43606
Tel: 419/473-9611
Fax: 419/473-8924

Toledoinfo@jheng.com

431 Ohio Pike, Suite 305
Cincinnati, Ohio 45255
Tel: 513/528-5599
Fax: 513/528-5598
Cincinnatiinfo@jheng.com

stantec.com

Safe. Limited Routine Maintenance. /Money Saver.
What More Could You Ask For ina@Pump;Station?.

e

The Wet Well Mounted Pump Station by Smith & Loveless
features all key components above grade and out of the
wet well. No need to dive into a wet well of sewage, just
open the hood! And, with our new vacuum priming system
upgrades -- the new SONIC START® Streamline™ --
we've virtually eliminated routine maintenance!

All that adds up to a PROVEN, money saving machine!

For more information about PROVEN savings,
please contact our Ohio representative

John Wolfram & Associates

13780 Butternut Rd. PH: 440-834-4884
P.O. Box 342 FAX: 440-834-4000
Burton, OH 44021

SMITH & LOVELESS INC.

www.smithandloveless.com

Global Expertise. Local Strength

Stantec Consulting Services Inc.

Fffective management of our water
resources is crifical to the longterm
health of the environment and our
economic prosperity. Stantec delivers
and manages water and wastewater
infrastructure solutions with a particular
focus on sustainability.

For more information please confact our

Columbus, OH office at (614) 486-4383.

One Team. Infinite Solutions.

Buckeye Bulletin - Fall 2010




Wilkins 475 Series

g Reduced Pressure Detector Assembly
The Wilkins 4750SY and 475DA have

established a reputation for perfomance and

W’LK’NS reliability. With low head loss, ease of installa-

— tion and easy in-line maintenance, the 475 line

& &GUER. company offers outstanding value. This assembly is

engineered for dependability with a lighter,

ductile iron body and an extremely small

footprint. This makes it ideal for tight spaces

and easy retrofits. Wilkins is the brand of choice
for backflow and regulator replacements.

Customer Service Representatives
are available Monday through Friday
5:30 am to 5:00 pm PST. Call
877-222-5356 or 805-226-6297,
info@zurnwilkins.com or visit us
online at www.zurn.com GREEN CONSTRUCTION | LOWEST LIFE CYCLE COSTS | LEED

BUILDING A BETTER WORLD

Wet Infrastructure Solutions
Planning & Design Engineering
Sustainable Solutions

Design-Build Project Delivery

www.mwhglobal.com

1300 E. Ninth Street 1801 Watermark Dr.
Suite 1100 Suite 220

Cleveland, OH 44114 Columbus, OH 43215
(216) 621-2407 (614) 324-2220

www.ohiowea.org

M

Evans, Mechwart, Hambleton & Tilton, Inc.
Engineers, Surveyors, Planners, Scientists

A legacy of experience.
A reputation for excellence.

Public Works Engineering
Traffic and Transportation
Wastewater Collection
Stormwater Management
Water Distribution
GIS and Digital Mapping
Environmental Sciences
Land Surveying
Inspection and Consfruction Management
Planning and Landscape Architecture
Sewer Evaluation and Maintenance

Qur success continues to depend
upon individual employee and team success.
Reach your potential at EMH&T!
View opportunities & apply at emht.com.

1-888-775-EMHT = emht.com

Columbus « Cincinnati # Indianapolis « Charlotte




Water » Wastewater « Stormwater » GIS/Digital Mapping

Preserving, Protecting, and
Restoring Water Resources

-

- Engineers - Architects - Planners

clean, move, con
conserve water to enhance
quality of life while protecting

the environment

m PRACTICAL INNOVATION, BY DESIGN™

ENGINEERS, INC.

100 E. Campus View Blvd., Suite 130

Columbus, OH 43235
Tel: 614-825-4780  www.grwinc.com

Offices in: OH, IN, KY, TN, TX

ELIMINATE ODOR AND CORROSION

« Advanced Pure Oxygen System
90-95% Absorption Efficiency

101 Central Plaza South, Suite 400 One Cascade Plaza, Suite 710
Canton, Ohio 44702 Akron, Ohio 44308
330/455-7733 330/294-5996

Fax 330-313-2282 Fax 330-315-0945
cticanton@ctiengr.com www.ctiengr.com

e PREVENTS the Formation of H2S
e No Hazardous Chemicals
e Ultra-Low O&M Costs

e GUARANTEED Performance

VISIT US ON THE WEB:
WWW.ECO2TECH.COM
OR CONTACT Us AT (B317) 706 — 6484

THE LAST ODOR CONTROL SOLUTION YOU WILL EVER NEED!

42 Buckeye Bulletin - Fall 2010




Plant Profile

SUGARCREEK WATER RESOURCE RECLAMATION FACILITY
(SCWRRF)

by Rob Smith, P.E. BCEE, James E. Hays, P.E. BCEE, Larry J. Goble, and Ronald S. Volkerding, P.E.

I. INTRODUCTION

The Sugarcreek Water Resource Reclamation Facility (SCWRRF)
provides a high level of wastewater treatment for residents of
southwestern Greene County, southeastern Montgomery County,
and a small portion of northern Warren County. Today SCWRRF
is a model facility utilizing state-of-the-art technology to cost-
effectively produce a high-quality effluent for discharge into the
Little Miami River, a State and National Scenic River. However,
not so long ago Sugarcreek was a troubled facility with many
operational shortcomings and faced the daunting task of meeting
new limits for effluent phosphorus as a result of Ohio EPA’s 2002
Total Maximum Daily Load (TMDL) report for the Upper Little
Miami River (ULMR) watershed. In response, a General Plan
Update followed by a capital improvement project was developed
to address four major project drivers:

& Replacement of the existing Pretreatment and Pumping
Facility (PTPF) in Bellbrook, Ohio and addressing the
associated wet weather capacity issues and odor problems;

& Improvements to the SCWRRF in order to meet compliance
milestones included in its NPDES permit;

¢ Eliminating capacity and operational deficiencies with the
biosolids processing equipment and systems;

¢ Developing a strategy to achieve compliance with the
Sugarcreek WRRF’s final phosphorus waste load allocation
by 2013.

This article describes the events and actions taken to address the
project drivers.

History of Collection and Treatment Services
The SCWRRF and PTPF began operation in 1976. The PTPF,

located approximately three miles upstream of the plant in the city
of Bellbrook, provided preliminary treatment including automatic

Aerial photograph of SCWRRF after upgrades, 2009

www.ohiowea.org

bar racks, static fine screens, grit separators, and two sets of pumps
discharging to SCWRRF through a 36-inch force main. Odors
from screenings and grit handling and flooding due to insufficient
pumping capacity at peak wet weather flows were a source of
problems from early in its existence until it closed in 2008. These
problems were a constant source of friction between the County
and the surrounding community.

The SCWRRF consisted of basic activated sludge treatment
including three rectangular aeration basins and two clarifiers;
microstrainers for effluent polishing, and chlorine disinfection.
Treated effluent was discharged to the Little Miami River and liquid
biosolids were land applied. Treatment capacity was increased
to 4.9 mgd as part of a major improvement project in 1987.
The project included replacement of secondary treatment with a
Schreiber counter-current aeration system and new peripheral-drive
secondary clarifiers. The existing aeration tanks were converted to
pre-aeration tanks and the existing secondary clarifiers converted
to primary clarifiers. Screw pumps were added to lift primary
effluent to secondary treatment. The 1987 project would be
the last major improvement project for nearly 20 years. In the
meantime, the chlorine gas disinfection system was replaced with
ultraviolet disinfection (1994) and dewatering centrifuges and lime
stabilization were installed (1996) producing cake biosolids for
land application. The dewatering facilities at SCWRRF served as
a centralized solids handling facility for all the County’s treatment
plants until a new facility was built at Beavercreek WRRF in 2008.

Il. PLANNING

A General Plan was published in 1996, in part to address treatment
capacity issues and ongoing problems with the PTPF facility, but
the recommendations were not acted on due to budget constraints.
Meanwhile, problems persisted including undersized hydraulic

*continued on page 44

43



Plant Profile

capacity of facilities for existing flows and projected growth,
deteriorating/aging equipment and structures, and high operation
and maintenance costs. Despite these conditions, the SCWRRF
continued to consistently meet NPDES permit requirements while
treating wastewater flow over 50% above design (7.5 mgd daily
average wastewater flow in 2003). The last straw was new and
more stringent discharge requirements written into the 2003 NPDES
permit including a compliance plan for total phosphorus (TP) load
reduction from treated effluent. The more stringent NPDES permit
combined with the continuing problems at the PTPF resulted in a
decision by the Greene County Sanitary Engineering Department
(GCSED) to update the 1996 General Plan. GSCED assembled a
project team consisting of themselves, SCWRRF operations staff,
the Montgomery County Sanitary Engineering Department, and
Greene County’s consultant Malcolm Pirnie to prepare a General
Plan Update in 2005 to plan for capital improvements for pumping
and treatment systems at SCWRRF.

A series of workshops was held between project team members to
address eight major scope items:

1) Infiltration and Inflow (I/1) Analysis

Substantial infiltration and inflow (1/1) was known to exist in the
collection system in the Sugarcreek drainage basin. Thus the major
objectives were to identify areas in the Sugarcreek drainage basin
that had relatively high I/1 and to quantify wet weather flows for
use in design of wastewater conveyance and treatment systems.
Flow monitoring and collection system modeling facilitated through
geographic information systems (GIS) were utilized to come up
with the following design storms:

2-year 24-hour peak storm flow of 35 mgd
5-year 24-hour peak storm flow of 50 mgd.

2) Updating Population and Load Projections

A design population projection of 47,699 for the year 2025 was
developed, an increase of 12,860 persons over 2000 levels. The
sewered population growth was projected to add 2.4 mgd of
wastewater based on existing per capita generation rates for a design
wastewater flow of 9.9 mgd. Future wastewater concentrations and
loads were estimated based on historical sampling data for raw
wastewater because no new industries were anticipated. Basis of
design wastewater flows and loads are shown in Table 1.

Design Parameter Value

Average Flow, mgd 9.9
TSS, mg/L 136
BOD, mg/L 105
TKN, mg/L 15.0
NH_-N, mg/L 8.4
TP, mg/L 2.6

Table 1 — Year 2025 Basis of Design Wastewater
Characteristics for SCWRRF

3) Condition Assessment of Existing Facilities

The capacity and operational condition of each major piece of
equipment was investigated and documented. Both liquid stream
treatment and solids stream facilities lacked sufficient treatment
capacity. The main limitation for liquid treatment was the hydraulic
capacity of the PTPF and intermediate pumping stations. The main

44

limitation for solids treatment at SCWRRF was the throughput of
the dewatering centrifuges which could barely keep up with solids
generation operating 22 hours per day, 6 days per week.

The operational condition of the PTPF and biosolids alkaline
stabilization systems at the SCWRRF caused significant difficulties.
The odors associated with the PTPF and the overflows during peak
wet weather events caused a significant negative public perception
among the residents of the city of Bellbrook. The facility was
staffed 24 hours per day in an effort to help alleviate odor problems
and the potential for flooding. At SCWRRF, severe lime dusting
associated with deficiencies in the alkaline stabilization system
fouled equipment and caused an undesirable work environment.

4) Alternatives to the Existing PTPF

Aworkshop was held between project team members for the purpose
of developing alternatives to the existing PTPF and selecting
evaluation criteria. The main goals for a solution were to increase
capacity to handle wet weather flows, eliminate the operational
problems that plagued the PTPF, and reduce operating costs.
Eight alternatives were developed for three operations (pumping,
pretreatment, and flow equalization), and three sites (Bellbrook,
Intermediate Site outside of Bellbrook, and the SCWRRF). The
General Plan Update concluded that the most cost-effective option
was to relocate pumping facilities at the Intermediate Site and
relocate the screenings and grit handling facilities at the Sugarcreek
WRREF site. This would abandon the existing PTPF in Bellbrook.

5) Liquid Treatment Alternatives

A workshop was held between project team members for the
purpose of developing liquid treatment alternatives and selecting
evaluation criteria. The main goal for a solution was to meet the final
NPDES permit limits shown in Table 2 and the allowable effluent
TP load limit of 9.3 kg/day, beginning with the 2013 permit. It was
also desirable to reuse existing tankage to the maximum practical
extent, replace obsolete equipment, and increase automation to
make operations more efficient.

Winter Summer
Parameter | Units Weekly | Monthly | Weekly Monthly
Flow mgd 9.9
TSS mg/| 31.5 21 24 16
NH,-N mg/I 11.25 7.5 1.88 1.25
TP mg/| monitor 1.5 1.0
CBOD, mg/I 26.3 17.5 15 10

Table 2 — NPDES Permit Limits for the Sugarcreek WRRF

The General Plan update considered new aeration tank configurations;
however, it was decided to continue to use the existing Schrieber
counter-current process and tanks. This was due to staff familiarity
with the Schreiber process and the excellent treatment performance
the system had provided historically at the plant.

6) Biosolids Handling Alternatives

A workshop was held between project team members for the
purpose of developing biosolids handling alternatives and selecting
evaluation criteria. The main goals for a solution were to decrease
operating costs by reducing operations to 1 or 2 shifts per day and
to eliminate the operational problems associated with the existing
operations.

Buckeye Bulletin - Fall 2010



Centrifuge dewatering was selected to match dewatering facilities
being designed at the County’s Beavercreek WRRF. This
uniformity in design would allow for better maintenance and cross-
training of operations staff.

The decision was also made to abandon lime stabilization/land
application and dispose of the dewatered sludge in landfills. This
decision would be revisited periodically in the future to see if land
application would become more cost-effective.

7) Phosphorus Reduction Alternatives

Due to the very low mass load limit assigned to the SCWRRF by
the Ohio EPA’s 2002 Total Maximum Daily Load (TMDL) report
for the Upper Little Miami River (ULMR), alternative phosphorus
removal projects were considered. These alternative projects
included flow diversion to Montgomery County Western Regional,
effluent limit trading with Montgomery County Eastern Regional,
[...]
Upon successful completion of a 15 month pilot Zenon
Environmental was awarded a contract to supply a ZeeWeed
MBR System to return the plant to permit compliance, expand
production, and meet future permit requirements. The installed
system is fully automated, and includes ferric chloride addition
and automatic soak cleans to regularly clean calcium scaling and
organic foulants from the membranes. The design was based on
conversion of existing facultative lagoons to completely mixed
aerobic bioreactors and included the ability to add a denitrification
step in future when effluent nitrate limits are expected to be
imposed.

Parameter Wastewater ZeeWeed MBR
Influent Effluent Quality
Flow (gpd) 240,000
BOD5 (mg/L) 6,000 <5
COD (mg/L) 8,500 <300
FOG (mg/L) 50 - 400 <5
TSS (mg/L) 1,250 <5
< 2 (winter)

TKN (mg/L) 250 < 1 (summer)
Phosphorus (mg/L) 90 <0.5
Bioreactor MLSS
(ma/L) 10,000
SRT (days) 100

Table 1: Cheese Facility Design Basis

An Update

The MBR system was commissioned in November 2003 based on
a flow rate of up to 240,000 gpd, however, plant expansions have
increased wastewater flow rates over the past seven years. The
system now treats up to 300,000 gpd of wastewater.

continued on page 50

49



Technology Report

— Ferric Chloride

Process Membrane
Aeration Blower Aeration Blower
Wastewater ‘—Q Q—’ Treated
after pH Effluent to
Adjustment Discharge

1

9.

Existing Aerobic Mixing ZeeWeed
Lagoon Basin Membrane Tank
Waste
Sludge Recirculated Sludge

Figure 3: Cheese Facility MBR Process Flow Diagram
In 2006, the membrane system was expanded from 2 cassettes
per train to 3 cassettes per train and the majority of the original
membranes installed during the plant commissioning period are
still meeting the plant’s requirements after 7 years of operation..

Maintaining dissolved oxygen levels in the lagoon’s aerobic zone
is often a challenge for the fine bubble diffuser system due to the
high hardness and scaling potential of this wastewater. Despite
this and other challenges associated with biological treatment
of this wastewater, the operators have done an excellent job
recovering from the occasional upset condition and keeping the
plant in compliance. The system continues to meet both the plant’s
wastewater flow requirements and NPDES permit requirements
for direct discharge.

Management is anticipating future permit requirements to reduce
TDS.

CASE STUDY #2 - SOFT DRINK SYRUP FACILITY IN OHIO

The Challenge

A soft drink syrup production facility located in Columbus, Ohio
generates a concentrated wastewater high in organic load and
deficient in nutrients. In 2004, rising sewer discharge surcharges
from the city drove management to consider on-site treatment.

There were several requirements for the new pretreatment system:

& The treated wastewater must eliminate surcharges and exceed
the city’s sewer discharge requirements (TSS < 250 mg/L,
BOD < 300 mg/L)

& The plant had limited space available for a new wastewater
treatment system so the equipment footprint should be
minimized

& The system should operate reliably and handle the variations
in organic loading without upset, loss of biomass or
diminished effluent quality

¢ The facility was in a residential area so the new wastewater
treatment system should blend into the surrounding area and
not produce any noise or odors

& The new system should have automated controls to minimize
operator requirements

The Solution

The soft drink syrup facility contracted Zenon Environmental
(now GE Water & Process Technologies) to conduct a pilot
study to evaluate the treatability of the wastewater on-site

50

using the ZeeWeed MBR process. Upon successful completion
of the pilot, Zenon Environmental was contracted to supply a
turnkey wastewater pretreatment plant based on ZeeWeed MBR
technology.

The MBR treats effluent from the existing wastewater
neutralization system and consists of an equalization tank to
attenuate the variability of organic loading, an aerobic tank for
biological removal of soluble organics, and a membrane system
for separation of biological solids from treated water.

The wastewater from the facility is concentrated in BOD and
phosphorus but deficient in nitrogen. To balance nutrients for the
biological process, urea is dosed into the recirculating activated
sludge returning to the bioreactor.

To avoid constructing a new building at site and minimize the
plant’s footprint and construction costs, the equipment was
designed and supplied within refurbished shipping containers.
This greatly reduced installation costs as the many parts of the
system equipment could be completely pre-built prior to shipment
with minimal site tie-in points.

Parameter Wastewater ZeeWeed MB_R
Influent Effluent Quality

Flow (gpd) 250,000
COD (mg/L) 5,000 — 7,000 <100
BODS5 (mg/L) 3,000 — 4,000 <30
TSS (mg/L) 50 - 100 <5
Bioreactor MLSS (mg/L) 10,000 — 13,000
SRT (days) >17

Table 2: Soft Drink Syrup Facility MBR Design Basis

Ammonia Chloride
Coustic

Process Membrane
Aeration Blower Aeration Blower
S Z_. S 2_. Treated
Wastewater Effluent to
a,fter PH Discharge
Adjustment ————, g

N

ZeeWeed
Membrane Tank

Aerobic
Tank

Equalization
Tank

Waste Sludge Recirculated Sludge

Figure 4: Soft Drink Syrup Facility MBR Process Flow Diagram

An Update

The MBR system was commissioned in late 2005 based on a
design flow rate of up to 250,000 gpd and continues to treat up to
250,000 gpd of wastewater. It is estimated that the MBR has saved
the facility over $5 million in surcharges since commissioning.

The plant continues to operate with its original set of ZeeWeed
membranes. No membranes have been replaced to date despite
the fact that the plant is often operated at elevated temperatures
(105°F-115F); well above the recommended temperature limits for
both the biological reactor and the membranes (the recommended
maximum ZeeWeed MBR operating temperature is 104°F).

Buckeye Bulletin - Fall 2010




Providing adequate equalization of the feed wastewater, upstream
of the bioreactor, has been an issue for the plant. An equalization
tank was included upstream of the bioreactor to minimize swings
in pH, temperature, and organic loading, however, an issue with
the internal coating of the equalization tank lead to corrosion
problems. In 2009, a second equalization tank was installed to
provide redundancy for the first tank. The second tank also
increased the total equalization volume thus improving the
operator’s ability to minimize swings in pH, temperature, and
organic loading to the bioreactor.

The plant was designed with limited equipment redundancy (i.e.
one equalization tank and one bioreactor tank). During periods
when mechanical equipment failures prevented the wastewater
treatment system from operating, the MBR was bypassed and
wastewater was sent directly to the municipal sewer. However,
once the equipment failures were corrected, the MBR system
returned to normal operation meeting all of the facility’s treatment
requirements for sewer discharge.

CASE STUDY #3 - OIL AND SHORTENING
FACILITY IN OHIO

The Challenge

An oil and shortening production facility in Cincinnati, Ohio
that discharged its process wastewater to a local POTW without
pretreatment was paying significant load-based surcharges to
the regional sewer district per a consent agreement. In 2007,
plant management forecast that based on the current production
capacity and wastewater loading, the facility was likely to face
an annual increase in wastewater surcharges of approximately
12.5% for the next 25 to 30 years as the regional sewer district
sought to fund upgrades to their infrastructure. This significant
increase in wastewater disposal costs forced the plant to evaluate
alternatives, including relocating the production facility to a
different site and installing an on-site wastewater pretreatment
facility at the present location.

The Solution

Management chose to install a wastewater treatment system at
their facility to treat wastewater discharged from the production
process. Further, they elected to obtain the necessary NPDES
permits to allow them to directly discharge the treated effluent
to a nearby creek. This arrangement allows the plant to decouple
their production process from the POTW, thus insulating them
from any future increases in industrial surcharge rates.

The pretreatment process design consists of dissolved air flotation
(DAF) followed by MBR. The facility retained GE Water &
Process Technologies to design and supply a ZeeWeed MBR
process, complete with the biological treatment equipment.
The design basis and treated effluent quality for the MBR is
summarized in Table 3 (above right).

The DAF system serves to remove any free oil and grease that
may be in the wastewater as well as remove a portion of the TSS.
The pretreated wastewater is pumped to the MBR process, which
consists of bolted carbon steel biological reactors, carbon steel
membrane tanks and skid mounted process equipment.

The industrial wastewater from this facility is unique in that it
is deficient in nitrogen but has excess phosphorous that must be

www.ohiowea.org

Technology Report

removed to < 1 mg/L to satisfy the discharge permit. The biological
process is designed to take advantage of the high organic content
of the wastewater by employing a configuration that promotes
biological phosphorous removal. The biological treatment
volume is shared between an anaerobic zone and an aerobic zone,
where phosphorous accumulating organisms can be selected for
in the anaerobic zone and luxury uptake of phosphorous can
occur in the aerobic zone. The biological phosphorous removal
process achieves phosphorous removal while saving operating
costs associated with metal salt addition and increased waste
sludge production. The design includes provision for the addition
of a metal salt for chemical phosphorous removal in the event
that biological phosphorous removal alone is not able to achieve
the stringent effluent requirement. In the biological process, the
soluble phosphorous in the raw wastewater is assimilated into the
biological solids, where it is discharged from the process in the
form of waste activated sludge. Waste solids from the system are
dewatered on-site.

Parameter Wastewater ZeeWeed MB_R
Influent Effluent Quality

Flow (gpd) 864,000 -
Future Flow (gpd) 1,440,000 -
COD (mg/L) 800 - 2,000 -
BODS5 (mg/L) 600 - 1,000 <10
TSS (mg/L) 70 — 200 <5
TP (mg/L) 30-50 <05
FOG (mg/L) 50 — 150 <10
Temperature (deg F) 70 -
Turbidity (NTU) - <1
Bioreactor MLSS (mg/L) 10,000 -
SRT (days) 20 -

Table 3: Oil and Shortening Facility MBR Design Basis

Ferric Chloride

Caustic
Process Urea Membrane
Aeration Blower Aeration Blower Treated
E 2—» S 2—» Effluent to
Pretreated Retise of
Wastewater Discharge

N

Anaerobic Aerobic ZeeWeed
Tank Tank Membrane Tank
Waste
Sludge Recirculated Sludge

Figure 5: Oil and Shortening Facility MBR Process Flow Diagram

An Update

The wastewater treatment system commissioned in 2009 and the
facility no longer pays over strength wastewater surcharges to the
municipal sewer. The DAF and MBR systems have allowed the
facility to continue profitable production. By installing on-site
treatment it is estimated that the facility has saved over $4 million
in surcharges since commissioning. continued on page 52

51




Technology Report

The MBR effluent quality meets the requirements for discharge
to the creek under the NPDES permit with all parameters except
for phosphorous. Commissioning of the phosphorus removal
systems (biological and chemical) is ongoing. Once completed,
the facility plans to discharge wastewater to a nearby creek.

The facility also has plans to reuse wastewater in the future to
reduce make up water demands for cooling. Higher oil and grease
levels in the plant’s wastewater can overwhelm the DAF system at
times; however, carryover from the DAF is contained within the
MBR system and has little or no effect on the effluent quality from
the plant. The ZeeWeed membranes continue to perform reliably.

CONCLUSIONS

Sustainable water and wastewater management will continue
to play an important role in the fiscal success of industry. MBR
technology, as evidenced by the case studies presented in this
article, has enabled industry water managers to not only effectively
treat their difficult to treat wastewater on-site and eliminate POTW
surcharges but also to institute water reuse strategies that reduce
their facilities reliance on fresh water supply. It is expected that
the trend in adoption of MBR technology in industrial applications
will continue to grow as there is increasing pressure on the costs
for municipal wastewater treatment and more industrial users are
becoming aware of the benefits of the MBR technology to their
particular situation.

For more information contact Ed Greenwood, P.E.
GE Water & Process Technologies

ed.greenwood@ge.com
ACKNOWLEDGMENTS

The author would like to acknowledge the cooperation and support
of plant management and staff at the three full-scale reference plants
presented in this paper.

REFERENCES

Peeters, Sparkes, Baumgarten, Solving Industrial Water Resource
Management Challenges with MBR Technology, WEFTEC 2006
Proceedings, Chicago, IL, 2008.

Buer, Cumin (2009) MBR Module Design and Operation, Desalination
Journal Volume 250 (2010) pages 1073-1077, Contents available at
www.ScienceDirect.com

Frenkel, V.S., Cummings, G. (2006) MBRs and Membranes for Industrial
Water Reuse in California. WEFTEC 2006 Proceedings, Dallas TX,
2006.

Grieco, S.A. (2006) Recycle & Reuse of Industrial Wastewater:
Considerations for Evaluation and Implementation. AMTA 06 Conference
& Exposition Proceedings, Anaheim CA, 2006.

Rimer, A.E. (2005) Selecting the Right Technology for Reuse Treatment
Facilities. WEFTEC 2005 Proceedings, Washington DC, 2005.

Sutton, P.M. (2003) Membrane Bioreactors for Industrial Wastewater
Treatment: The State-of-the-Art Based on Full Scale Commercial
Applications. WEFTEC 2003 Proceedings, Los Angeles CA, 2003.

Sutton, P.M. (2006) Membrane Bioreactors for Industrial Wastewater
Treatment: Applicability and Selection of Optimal System Configuration.
WEFTEC 2006 Proceedings, Dallas TX, 2006.

U.S. Environmental Protection Agency (2004) Guidelines for Water
Reuse; EPA/625/R-04/108; Washington, D.C.

/

OWEA 2010 OHIO SCIENCE DAY AWARDS

And the winners are:

¢ Alison Tune, Grade 12, Spring High School, Springfield, Ohio
““Can Drugs Be Found in Stream Systems?”’

¢ Atlantis Drake, Grade 11, David H. Ponitz Technology Center, Dayton, Ohio
“Lead Nitrate (Pb NO3)2 Toxicity Effects on Daphnia Magna™ (unavailable for photo - $500 Award)
& Amy Johnson, Grade 10, Bowling Green High School, Bowling Green, Ohio
“The Ability of Bacteria to Utilize the Phosphonate Compounds PBTC and HEDP as a Source of Phosphorus™

& Courtney Bush, Grade 7, Incarnate Word Academy, Parma Heights, Ohio
“Are Geese Contributing to the Pollution of Our Waters?”

om rrsvena

' [ewspen

sy
of Our Waters?

The May 8th Science Da Judging Panel:
John Rogers, Judi Henrich, Dale Kocarek, Dave Stewart )

gt
Amy Johnson
$300 Science Day Award

Alison Tune
\_ $1000 Scholarship Award

Courtney Bush
$200 Science Day Award

52 Buckeye Bulletin - Fall 2010



Report from Ohio EPA

THE SIGNIFICANCE OF SIGNIFICANT NONCOMPLIANCE

by Elizabeth Wick, P.E.
Ohio EPA, Division of Surface Water Northwest District Office

Pursuant to the Code of Federal Regulations at 40CFR123.45,
Ohio EPA is required to submit a quarterly report to U.S. EPA
that identifies the major permitted facilities that are in significant
noncompliance. The Quarterly Noncompliance Report (QNCR)
summarizes certain types of noncompliance information for all
major facilities violating the terms of their National Pollutant
Discharge Elimination System (NPDES) permit, enforcement
action, or pretreatment program. It is one of the tools used by U.S.
EPA to evaluate Ohio’s enforcement program. The information
appearing on the QNCR includes the parameter violated, the